Notice No. UEB1 i 11344803 001 Date 25/07/02 Number of pages. 1 of 17

T

JAGUAR

FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,
EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,
INSTRUCCIONES DE MONTAJE, EuikaReAE

XK

Wind Deflector,
Déflecteur,
Windabweiser,
Deflector,

Deflettore,
AR T4IL945

1998 = )

0932.0010. 590

3W8319G281AA

( Part No.

C2N 2266 )




TR

JAGUAR

FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,
EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,
INSTRUCCIONES DE MONTAJE, ExikEiREE

Wind Deflector, Déflecteur, Windabweiser,
Deflector, Deflettore, 74> F F17L9%

WSKO0K
J

(v

1998 = )

( Part No.

C2N 2266 )

Notice No. UEB1 i 11344803 001 Date 25/07/02 Number of pages. 2 of 17



Date 25/07/02 Number of pages. 3 of 17

Notice No. UEBT i 11344803 001

T

JAGUAR

FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,

EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,
INSTRUCCIONES DE MONTAJE, EuikaReAE

XK

Wind Deflector, Déflecteur, Windabweiser,
Deflector, Deflettore, v1>F F4IL9%

Content of kit

Bracket (LH)

Blade recievers
Screws (M5 x 20mm)
Screws (M5 x 12mm)
Nuts

Screws (M6)

Nuts

Bracket (RH)

Quarter case keepers
Escutcheons
Location blade (RH)
Location blade (LH)
Wind deflector
Screws (M6)

Stowage bag
Template (LH)
Template (RH)
Customer instructions

CHYRIZICATIOTMOO® >

Contenu du kit

Support (coté gauche)

Poste récepteur a lamelle

Vis (M5 x 20mm)

Vis (M5 x 12mm)

Ecrous

Vis (M6)

Ecrous

Support (c6té droit)

Segments d’arrét sur casier d’aile arriére
Cache-entrées

Lame de montage (coté droit)
Lame de montage (coté gauche)
Déflecteur

Vis (M6)

Sac de rangement

Gabarit (c6té gauche)
Gabarit(coté droit)

Instructions client

CHAYARIZICATIOIMMOON® >

(MY 1998 ->)

Lieferumfang des Service-Kits

Halter (links)

Aufnahmen -Fithrungszunge
Schrauben (M5 x 20)
Schrauben (M5 x 12)
Muttern

Schrauben (M6)

Muttern

Halter (rechts)

Halter — Seitenwand
Blenden

Flihrungszunge (rechts)
Fithrungszunge (links)
Windabweiser

Schrauben (M6)
Stautasche

Schablone (links)
Schablone (rechts)
Anleitung fiir den Kunden

CHYRIZICATIOTMOO® >

Contenu du kit

Soporte (lado izquierdo)

Fijaciones de gufas

Tornillos (M5 x 20 mm)

Tornillos (M5 x 12 mm)

Tuercas

Tornillos (M6)

Tuercas

Soporte (lado derecho)

Sujeciones

Embellecedores

Guia de posicionamiento (lado derecho)
Guia de posicionamiento (lado izquierdo)
Deflector

Tornillos (M6)

Alojamiento de capota

Plantilla (lado izquierdo)

Plantilla (lado derecho)

Instrucciones para el cliente

CHYRIZICrATIOTMOO® >

Contenido del kit

CHYRIZICATIOTMOO® >

Staffa (lato sinistro)

Piastre staffe di supporto elementi metallici
Viti (M5 x 20 mm)

Viti (M5 x 12mm)

Dadi

Viti (M6)

Dadi

Staffa (lato destro)

Staffe di fissaggio per il lato del complessivo
Protezioni

Elemento di fissaggio in metallo (lato destro)
Elemento di fissaggio in metallo (lato sinistro)
Deflettore

Viti (M6)

Sacco portaoggetti

Mascherina (lato sinistro)

Mascherina (lato destro)

Istruzioni per il cliente

FyrHRE

CHYRARIZICATIOINMOO®»

77 v b (LH)
Tr—F viy—n—
A7 Y a2—(M5 x 20mm)
A7 Y a2— M5 x 12mm)
F >k

A2 Y a— (M6)

Fo b

. 794 v R

TA—F— =R F—s3—
TAHBFF
g —vary ZU—F (RH)

. aky—vay FU—F (LH)

VAR Fa7VvIE

A7 Y a—(M6)

Iy 7

57 L—k(LH)

F 71—k (RH)

HAE A VANF I al

(PartNo. C2N 2266 )




TR

JAGUAR

FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,
EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,
INSTRUCCIONES DE MONTAJE, ExikEiREE

XK

Wind Deflector, Déflecteur, Windabweiser,
Deflector, Deflettore, v1>F F1IL5%

~N

WSKO002

~N

414-01

J©

Notes: Hinweise: Note: Nota: ﬂf

2. Refer to ).T.1.S / Drivers Handbook to ensure correct operations
are carried out, relevant to battery disconnect and reconnect.

2. Se reporter au TIS Jaguar / Manuel de l'utilisateur pour pouvoir
effectuer les opérations correctes, applicables au débranchement
et au branchement de la batterie.

2. Zur korrekten Durchfiihrung der Arbeitsschritte beim Ab- und
Anklemmen der Batterie siehe JTIS/Fahrzeug-Bedienungsanleitung.

2. Remitase al JTIS/Manual del propietario para comprobar que se
realizan las operaciones correspondientes relativas a la
desconexién y conexién de la bateria.

2. Vedere il ).T.L.S / Manuale del proprietario per accertarsi di
eseguire le operazioni corrette, per cid che concerne lo
scollegamento e il collegamento della batteria.

2. NyT ) —0OBA L EEERICEET HE LVEEEERT D
=it JTILS/ RTIANR— NV R Ty 7 2BRLTTFED,

BDKO01
J

\\\

WSK003

WSK004
J

C2N 2266 )

( Part No.

Date 25/07/02 Number of pages. 4 of 17

Notice No. UEBT i 11344803 001



Notice No. UEB1 i 11344803 001 Date 25/07/02 Number of pages. 5 of 17

% FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,

EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,

JAGUAR INSTRUCCIONES DE MONTAJE, BuiksiPA=
N
XK Wind Deflector, Déflecteur, Windabweiser,
Deflector, Deflettore, 7<>F F1I7L5%
J

~N

WSKO006

Notes: Hinweise: Note: Nota: {E:

S A

If fitted.

Le cas échéant.
Falls vorhanden.
Si procede.

Se in dotazione.

EEERTVWEHES

WSK007

WSK008

(PartNo. C2N 2266 )




TR

JAGUAR

FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,
EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,
INSTRUCCIONES DE MONTAJE, ExikEiREE

Wind Deflector, Déflecteur, Windabweiser,
Deflector, Deflettore, v1>F F1IL5%

WSK009

Vs

10

WSK010

WSKO011

WSK012

WSK013
J

(v

1998 = )

WSKO014

( Part No.

C2N 2266 )

Notice No. UEB1 i 11344803 001 Date 25/07/02 Number of pages. 6 of 17



Date 25/07/02 Number of pages. 7 of 17

Notice No. UEBT i 11344803 001

% FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,

EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,
JAGUAR INSTRUCCIONES DE MONTAJE, EuikaReAE

XK Wind Deflector, Déflecteur, Windabweiser,
Deflector, Deflettore, 71>k F4IL5%

~N

(15

WSKO015
J

Notes: Hinweise: Note: Nota: ¥

16. On some vehicles rear quarter trim will have to be cut.
16. Sur certains véhicules, la garniture de custode devra étre coupée.

16. Bei einigen Fahrzeugen muss die Seitenverkleidung — hintere
Seitenwand eingeschnitten werden.

16. algunos vehiculos es necesario recortar el guarnecido lateral
trasero.

16. Su alcuni veicoli, il pannello di rivestimento laterale posteriore
deve essere tagliato.

16. —MOERATIX, VY7 74—%— FILEDIY TS
BERHY T,

4 Y Notes: Hinweise: Note: Nota: {E:
17. Pull top of trim away, do not remove fully.

17. Tirer sur la partie supérieure de la garniture sans la déposer
complétement.

17. Oberen Teil der Verkleidung zuriickziehen, jedoch nicht
vollstdndig ausbauen.

17. Tire del extremo superior del guarnecido pero no lo desmonte
por completo.

17. Staccare la parte superiore del pannello di rivestimento, non
smontarlo completamente.

17. P LD LEBFEZFEHLUETH, BRRZIIWMY A SRNT
Faw,

\ wsKo17
J

(‘Part No. | C2N 2266 )




% FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,

EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,

JAGUAR INSTRUCCIONES DE MONTAJE, EuikiiRAE
P
XK Wind Deflector, Déflecteur, Windabweiser,
Deflector, Deflettore, v1>F F1I7L5%
.

Y  Notes: Hinweise: Note: Nota: E:

18. Forward screw may be securing a speaker.
18. Une vis avancée peut fixer un haut-parleur.

18. Die vordere Schraube dient moglicherweise zur Befestigung eines
Lautsprechers.

18. El tornillo delantero puede estar sujetando un altavoz.
18. E possibile che l'altoparlante sia fissato dalla vite anteriore.
18. BIFDRY Y a—BAC—H—FBEELTVIHERHY -

WSKO034

WSKi

S SKo19 )

Notes: Hinweise: Note: Nota: £ : Notes: Hinweise: Note: Nota: 1% :

*%. If weld nuts are not fitted, use nuts (G) to secure bracket. 20. If speaker fitted, bracket sits behind speaker.

*. Siaucun écrou soudé n’est posé, utiliser des écrous (G) pour 20. Si un haut-parleur est posé, son support se trouve derriére lui.
fixer le support. 20. Der Halter befindet sich ggf. hinter dem Lautsprecher.

*. Wenn keine Schweifmuttern vorhanden sind, zum Sichern des 20. Si el vehiculo lleva un altavoz, el soporte queda situado detrés
Halters Muttern (G) verwenden. del mismo.

*. Sino se han montado tuercas de soldadura, utilice tuercas (G) 20. Se viene montato l'altoparlante, la staffa & posizionata dietro di
para sujetar el soporte. €sso.

*. Se non sono montati i dadi saldati, utilizzare dei dadi (G) per 20, AE—H—REBFSNTVBEE. 757y MIAE—1
fissare la staffa. DEBCTHYET,

%, WET Y PBRBRVATLRATHRWESE, Ty MG 2#A
LT7 7y VEEELET,

(MY [1998 =) (‘Part No. | C2N 2266 )

Date 25/07/02 Number of pages. 8 of 17

Notice No. UEBT i 11344803 001



Notice No. UEB1 i 11344803 001 Date 25/07/02 Number of pages. 9 of 17

% FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,

EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,

JAGUAR INSTRUCCIONES DE MONTAJE, HUikEREAE
N
XK Wind Deflector, Déflecteur, Windabweiser,
Deflector, Deflettore, 7<>F F1I7L5%
J
)

WSKo021

WSK024

C2N 2266 )




% FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,

EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,

JAGUAR INSTRUCCIONES DE MONTAJE, EuikiiRAE
(" N
Wind Deflector, Déflecteur, Windabweiser,
XK Deflector, Deflettore, v1>F 747194
N\ J
p

WSK025

WSK026
J

Y Notes: Hinweise: Note: Nota: {¥:
3-29. Repeat for other side.
3-29. Répéter les opérations de I'autre coté.

3-29. Arbeitsschritte fiir andere Seite wiederholen.
3-29. Siga el mismo procedimiento en el otro lado.
3-29. Ripetere I'operazione per l'altro lato.

3-29.% 5 —FDOEIZHOVTHRYIELET,

WSK027

(PartNo. C2N 2266 )

Notice No. UEB1 i 11344803 001 Date 25/07/02 Number of pages. 10 of 17



Notice No. UEB1 i 11344803 001 Date 25/07/02 Number of pages. 11 of 17

% FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,

EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,

JAGUAR INSTRUCCIONES DE MONTAJE, BuiksiPA=
p
XK Wind Deflector, Déflecteur, Windabweiser,
Deflector, Deflettore, v1>F F4IL9%
4 N\
30

A

WSK037
J

\ ; /%l;m\

11 wskoz9
4

(MY 1998 ->)

Notes: Hinweise: Note: Nota: (EE

31.
31.
31.
31.
31.
31.

Centralise wind deflector.
Centrer le déflecteur.
Windabweiser mittig ausrichten.
Centre el deflector.

Centrare il deflettore.

TAYE T4 Vv RhRZEBLET,

(PartNo. C2N 2266 )




TR

JAGUAR

FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,
EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,
INSTRUCCIONES DE MONTAJE, ExikEiREE

Vs

XK

Wind Deflector, Déflecteur, Windabweiser,
Deflector, Deflettore, v1>F F47L9%

~N

WSK030
J

(v

1998 = )

( Part No.

C2N 2266 )

Notice No. UEB1 i 11344803 001 Date 25/07/02 Number of pages. 12 of 17



Date 25/07/02 Number of pages. 13 of 17

Notice No. UEBT i 11344803 001

T

JAGUAR

FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,
EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,
INSTRUCCIONES DE MONTAJE, EuikaReAE

XK

Wind Deflector, Déflecteur, Windabweiser,
Deflector, Deflettore, v1>F F4IL9%

Notes: Hinweise: Note: Nota: ¥:

33-34. Check correct fitment and operation of wind deflector.

33-34. Controler la pose et le fonctionnement du déflecteur.

33-34. Korrekten Einbau und korrekte Funktion des Windabweisers priifen.

33-34. Compruebe que el deflector esté correctamente montado y funcione sin problemas.

33-34. Controllare il montaggio e il funzionamento corretti del deflettore.

33-34. Y4V R TATZVIZBELLBYIMFTONRTVWEZ L, ELLBIETIZ 2R LET,

WSK031 )

WSK045 )

(MY 1998 ->)

Notes: Hinweise: Note: Nota: (_:‘E

34.
34.
34.

34.

34.

34

Ensure cover is taut across vehicle.
Veiller a ce que le cache soit tendu a travers le véhicule.

Korrekten Sitz der Abdeckung tiber Karosserietffnung
sicherstellen.

Aseglrese de que la cubierta quede correctamente tensada en el
vehiculo.

Accertarsi che la copertura sia tesa lungo il veicolo.

. EEEETANA—REDBALLLTNS I LERERLET,

(PartNo. C2N 2266 )




TR

JAGUAR

FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,
EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,
INSTRUCCIONES DE MONTAJE, ExikEiREE

XK

Wind Deflector, Déflecteur, Windabweiser,

Deflector, Deflettore, v1>F F1IL5%

~N

WSK056

~N

N

BCK002

J

(MY 1998 ->)

Notes: Hinweise: Note: Nota: {E:

35.
35.
35.
35.

35.
35.

Place customer instructions in bag.

Mettre les instructions client dans le sac.

Anleitung fur den Kunden in Stautasche legen.

Coloque las instrucciones para el cliente en el alojamiento de la
capota.

Riporre le istruzioni del cliente nella custodia.

HAZ=" A VRNF I Vayeny JITRMLET,

Notes: Hinweise: Note: Nota: /¥ :

36.

36.

36.

36.

36.

36.

Refer to J.T.1.S / Drivers Handbook to ensure correct operations
are carried out, relevant to battery disconnect and reconnect.

Se reporter au TIS Jaguar / Manuel de l'utilisateur pour pouvoir
effectuer les opérations correctes, applicables au débranchement
et au branchement de la batterie.

Zur korrekten Durchfiihrung der Arbeitsschritte beim Ab- und
Anklemmen der Batterie siehe JTIS/Fahrzeug-
Bedienungsanleitung.

Remitase al JTIS/Manual del propietario para comprobar que se
realizan las operaciones correspondientes relativas a la
desconexién y conexién de la bateria.

Vedere il ].T.L.S / Manuale del proprietario per accertarsi di
eseguire le operazioni corrette, per cid che concerne lo
scollegamento e il collegamento della batteria.

Ny T ) —OBS L EERICEET S E LVEEER ERT D
=it JTILS/ RTIANR— NV R Ty 7 2BRLTTFED,

(PartNo. C2N 2266 )

Date 25/07/02 Number of pages. 14 of 17

Notice No. UEBT i 11344803 001



Notice No. UEB1 i 11344803 001 Date 25/07/02 Number of pages. 15 of 17

T

JAGUAR

FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,
EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,
INSTRUCCIONES DE MONTAJE, EuikaReAE

XK

Wind Deflector, Déflecteur, Windabweiser,
Deflector, Deflettore, v1>F F1IL5%

Removal

Demontage
Smontaggio
Desmontaje
mysL

WSKO032

WSK044

J

C2N 2266 )




% FITTING INSTRUCTIONS, INSTRUCTIONS DE MONTAGE,

EINBAUANLEITUNG, ISTRUZIONI DI MONTAGGIO,
JAGUAR INSTRUCCIONES DE MONTAJE, Euik&ieRE

XK Wind Deflector, Déflecteur, Windabweiser,
Deflector, Deflettore, v1>F F47L9%

WSK038

WSK039
J

Notes: Hinweise: Note: Nota: 1E:

42. Place customer instructions in bag.

42. Mettre les instructions client dans le sac.

42. Anleitung fiir den Kunden in Stautasche legen.

42. Coloque las instrucciones para el cliente en el alojamiento de la
capota.

42. Riporre le istruzioni del cliente nella custodia.

. JABw A VAPGIVarvERNy TRMLET,

WSKO040A

~N

WSK042
. J

(PartNo. C2N 2266 )

Notice No. UEB1 i 11344803 001 Date 25/07/02 Number of pages. 16 of 17



Notice No. UEB1 i 11344803 001 Date 25/07/02 Number of pages. 17 of 17

Cl}t-Ollt TEMPLATE (S)
Découper GABARIT (S)

Ausschneiden

Eitagliare SCHABLONE (S)
ecortuar

510 e X SAGOMA(S)
PLANTILLA (S)

ToTL—k (9

Actual template size, check 25mm dimensions.
Taille réelle du gabarit, contrdler les dimensions de 25 mm.
Tatsachliche Schablonengrofe, 25 mm-Mafe prifen.

QO Tamano real de la plantilla, compruebe las dimensiones de 25 mm. 25mm
Dimensione effettiva mascherina, controllare che le dimensioni siano di 25 mm.
EEOT T —F FA X, 256mm DT A ALV arERELET,

B

25mm

TEMPLATE (T) Cut-out
GABARIT (T) Découper

Ausschneiden

SCHABLONE (T) ihogilan:
SAGOMA(T) o e
PLANTILLA (T) Q=

o TYIL—k (D

Actual template size, check 25mm dimensions.

Taille réelle du gabarit, controler les dimensions de 25 mm.
Tatsachliche Schablonengrofle, 25 mm-MaBe priifen.

Tamafio real de la plantilla, compruebe las dimensiones de 25 mm.
25mm Dimensione effettiva mascherina, controllare che le dimensioni siano di 25 mm.

EEOT S L— bk YA X, 25mm DT 4 AV a CEEERLET,

<—>|

25mm

WSKO00T

(‘Part No. | C2N 2266 )

(MY 1998 ->)




